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Plesa Anahuac Y Cias, 5.A. de C.V.

ASTM A992 - ASTM A572 GRS50 FINE GRAIN SILICON KILLED

Manufacturer's test certificate acc. to ASTM A6
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54940 COL. S. FRANCISCO CHILPAN, TULTI
MEXIQUE
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Ord.item Product Length Weight Heat n+ Weight Bund. Bars
000004 W24 X 12,75 X 104 44 15,120 mt
12,192 mm 40779 3,780 mt 2
40780 11,340 mt B
Heat nr Heat analysis (%)
o] Mn P s Si N Cu Ni c¢r v Nb Mo CEV _5Sn __ Nb+V
Min 0,50 0,10
Max 0,23 1,60 0,035 0,045 0,40 0,60 0,45 0,35 0,150 0,050 0,150 0,45 0,150
40779 0,08 1,45 0,016 0,028 ¢,25 0,011 0,43 0,22 ¢,09 0,052 0,003 G,060 0,41 0,03 0,055
40780 0,11 1,52 0,018 0,019 0,22 0,012 0,33 0,17 0,09 0,050 0,002 G,050 0,43 0,05 0,052
Heat nr Tensile test
PS5I PSI 200 mm
Ye uTs EL. (%) ¥/u
Min 50.000 65.000 18,00
Max 65.000 0,85
40779 52.205 76.705 25,30 0,81
40779 62.785 77.430 25,56 0,81
40780 63.075 79.315 24,36 0,80
40780 63.655 80.185 24,61 0,79
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